
 

 

 

Final 

Valiano Conceptual  

Sewer Study 
 

Project Number ODS2013-SP-13-001 

Environmental Log Number PDS2013-ER-12-08-002 

December 2015 

 

Prepared for:  

Integral Communities 

2235 Encinitas Boulevard, Suite 216 

Encinitas, California 92024 

 

 

Prepared by:  

 

3570 Carmel Mountain Road, Suite 300 

San Diego, California 92130 
Atkins Project # 100033736 

 



 

 Page i Valiano Sewer Study 
  December 2015 

Contents 

1. Introduction ..................................................................................................................... 1 

1.2 Study Purpose ..................................................................................................... 1 
[...]
1 The 273 single-family units and 326 total units include 51 secondary units in the wastewater generation estimates. 
2 Park includes only restroom facility assumed at 90% of water use for return to sewer flow. 
3 Recreation center assumed at 90% of water use for return to sewer flow. 
Note: Design criteria for the WTWRF facility is a peaking factor of 2.11 per County e-mail, with design flows for 
WTWRF being 150,630 gpd. 
Pump station design flows:  Peak Dry Weather Flow (PDWF) PF = 2.42; Peak Wet Weather Flow (PWWF) PF = 4.0 



 

 Page 4 Valiano Sewer Study 
  December 2015 

Future Sewer Basin Considerations 

With the increase in development activity in the Eden Valley and Harmony Grove area, a 

preliminary estimate was developed for the County for future development and potential sewer 

connections that may need to be considered depending on the ultimate sewer option 

implemented. None of these areas are currently within a sewer service jurisdiction. Table 2 

summarizes potential future residential sewer connections within the basin, not including the 

Harmony Grove SSA. 

In summary, this County area and sewer drainage basin could develop sewer service for 

potentially 680 residential units, including planned development with Valiano and Harmony 

Meadows, and future septic conversions. This would result in a total potential average wastewater 

flow of 146,200 gpd. 

Table 2 Future Sewer Considerations in “Eden Valley/Harmony Grove Basin” 
 

Project Description Location 

Estimated 
Residential 

Units Comments 

Valiano Specific Plan  North of Harmony 
Grove Villages 

3261 Processing County General Plan amendment 

Harmony Meadows 
Development 

South of Harmony 
Grove Villages 

200 A new land plan being studied with higher 
density. Proposed units shown is consistent with 
new County General Plan. 

County in-fill areas 
Sphere 

Within sewer basin area 150 Potential future development and/or parcels with 
septic systems requiring conversions. 

Total 676  

1 The 326 total units for Valiano include up to 51 secondary units. 
Note:  Harmony Grove Village is under construction and will be sewered by the County’s Harmony Grove SSA and is 
not included. 

3. On-site County Sewer System Option 

This section presents an on-site sewer system option, similar to the Harmony Grove SAA, with 

on-site collection system and a new WTWRF owned and operated by the County. Recycled water 

would be conveyed to Rincon MWD for on-site irrigation and disposal. The WTWRF, lift station(s) 

design capacity, emergency over flow storage and wet weather storage volumes will be reviewed 

and approved by the County Director of Public Works at the project design phase. 

3.1 On-site Sewer Collection System 

The County has requested an on-site sewer study to analyze flows, pipeline sizing, need for lift 

stations, and sewer depths, as part of the proposed tentative map entitlements. A revised 

Tentative Map has been prepared by Fuscoe Engineering, dated October 2015. Figure 2 

illustrates the proposed on-site sewer collection system, required lift stations, and the proposed 

WTWRF site. 



 

 Page 5 Valiano Sewer Study 
  December 2015 

Based on the project topography, the proposed on-site sewer system would flow from north to 

south to a low point in the southeast portion of the project, at the proposed WTWRF site, however, 

there will be a need for a series of lift stations. Appendix A includes hydraulic calculations for the 

on-site sewer system sizing. All on-site sewer pipeline sizes are a minimum of 8 inches.  

The Valiano on-site sewer system will generally flow by gravity from the northwest to 

the southeast of the development to a proposed on-site WTWRF. One County sewer 

lift station is proposed for the northern portion of the development. Two small private 

sewer lift stations would also be required.  

 

A sewer lift station is required to convey flows from the northern portion of the project. Because 

of the size of the sewer sub-basin served (estimated at 115 EDUs) it is assumed the County will 

own and operate the lift station (LS 2), which is designed to County standards. Preliminary sizing 

of the lift station includes two 120-gpm pumps and approximately 6,000 gallons of emergency 

storage, assuming storage for six hours of average flow. A preliminary design report would be 

prepared and submitted to the County for approval outlining the specific lift station design 

requirements. Preliminary lift station capacity requirements are presented in Table 3. 

Table 3 On-site Sewer Lift Stations 
 

Lift 
Station(1) EDUs 

Average 
Flow (gpd) 

PDWF 
(gpd) 

PWWF 
(gpd) 

Force Main  
(LF) 

FM Size 
(inches) 

Power 
(HP) 

1 10 2,150 5,200 8,600 640 2 1 

2 115 24,150 58,440 96,600 1,000 3 3 

3 37 7,955 19,250 31,820 1,900 2 2 

(1) LS 2 will be County-owned. LS 1 and LS 3 will be privately owned and maintained by the HOA. 
Pump station design flows:  Peak Dry Weather Flow (PDWF) PF = 2.42; Peak Wet Weather Flow (PWWF) PF = 4.0 

 

Two smaller lift stations (LS 1 and LS 3) each serving only about 10 to 37 homes are assumed 

privately owned and maintained by a Homeowner Association (HOA). The flows from these lift 

stations are conveyed to the collection system and then to the County-owned lift station for 

conveyance to the WTWRF.    

Figure 2 illustrates the location of the County proposed lift station as well as the smaller privately 

owned lift stations. Stand-by power in the form of a diesel generator would be provided for the 

County lift station only. The County lift station will be enclosed with a fence, have security, flow 

meter and SCADA. The smaller lift stations will have a manual transfer switch for a portable 

emergency generator. Lot size shall be sized to accommodate the construction of the lift station, 

emergency overflow storage basin per County of San Diego standards, and an access area for 

maintenance. 



 

 Page 6 Valiano Sewer Study 
  December 2015 

3.2 Proposed On-site “Aero-Mod”-style WTWRF 

The Valiano project is assumed to require an on-site WTWRF, under the County sewer service 

option, to accommodate the project’s wastewater treatment and disposal needs within the 

project’s development timeline. The Harmony Grove SSA and its wastewater treatment plant may 

not be expandable to serve the Valiano project as noted under the Harmony Grove Community 

Plan; accordingly, the Valiano project may need to explore other sewer disposal options, subject 

to the County’s further evaluation of the Harmony Grove WRP once operationally accepted. A 

new Valiano on-site WTWRF would produce recycled water; therefore providing a benefit as a 

new local water supply for the Rincon MWD. 

A 71,500 gpd average daily flow “Aero-mod”-style WTWRF, about 40 percent the size 

of the Harmony Gove WRP, can provide wastewater treatment capacity for the 

Valiano project and supply recycled water to Rincon MWD.  

 

The capacity requirements, preliminary wastewater treatment process and site layout as well as 

a range of probable construction and operation costs for the Valiano WTWRF are presented 

below.  

Wastewater composition assumptions for development of the 71,500 gpd “Aero-Mod”-style 

WTWRF are based on the wastewater loading rates developed in the Harmony Grove Design 

Report. Based on the County’s comments and review, a similar preliminary design effort would 

be undertaken for the new WTWRF as part of the design and engineering phase. 

The project will construct wet weather storage to meet the Regional Board’s minimum requirement 

of 84 days of recycled water storage or approximately 6.0 million gallons (mg) of storage. Given 

the WTWRF site area constraints, a wet-weather storage site has been identified, about 1,500 

feet to the northwest. A lined storage basin has been assumed, and its final size and configuration 

would be determined during pre-design of the WTWRF. As discussed further under the alternative 

sewer options, the wet weather site has added value and could remain should the City of 

Escondido or the Harmony Grove SSA be able to provide wastewater treatment for the project. 

Extended Aeration 

The County as part of the Harmony Grove WRP design has developed specific design criteria 

and standards for an “Aero-Mod”-style WTWRF, a plant process design that currently is being 

used in the Rancho Santa Fe Community Facilities District. “Aero-Mod” is a company based in 

Kansas that offers a packaged wastewater treatment plant approach based on the extensive use 

of common-wall construction between basins, performing a version of the extended aeration 

wastewater treatment process. Extended aeration is an activated sludge process that relies upon 

treating the wastewater for an extended period of time (approximately 24 hours on average). 

Based on the loading and design criteria used in the Harmony Grove WRP plant design, a smaller 

scaled-down version could be constructed to serve the Valiano development. This treatment 



 

 Page 7 Valiano Sewer Study 
  December 2015 

approach has already gained County approval in the case of the Harmony Grove WRP and only 

a few minor refinements are proposed.  

Figure 3 includes a preliminary site lay-out of all required components of an “Aero-Mod”-style 

plant, within the approximately 0.4-acre plant site. Figure 3A presents the proposed “Aero-Mod”-

style treatment process and required components. A summary of major plant components include: 

 Headworks providing fine screening of the influent wastewater. 

 Equalization basin to balance out variations in flow by storing a portion of the peak flows 

received for treatment in the plant during low-flow periods. 

 Aeration basins and anoxic basins performing the activated sludge process along with 

biological nitrogen removal. 

 Clarifier basins to settle most of the solids out of the wastewater to yield a clarified flow 

that goes to filters for further turbidity removal. 

 Filters for further removal of turbidity to produce reclaimed water meeting Title 22 

standards for effluent clarity. Rotating cloth disk filters to be located in the Operations 

Building would be proposed at the Valiano WTWRF, instead of sand filters given the 

smaller plant flow. 

 Chlorine contact basins for disinfection of the reclaimed water by chlorine solution.  

 Residual solids processing. The “Aero-Mod”-style process typically includes digester 

basins for further reduction of the settled solids produced by the treatment process. 

Assuming a similar design as Harmony Grove WRP a centrifuge dewatering system can 

be provided on site and is included as part the site plan on Figure 3. However, at a plant 

as small as the Valiano site it may be more efficient to thicken the solids and transfer them 

via a small sludge pump system and forcemain or hauling to the Harmony Grove WRP for 

further processing. 

 An operations/laboratory building containing separate rooms for: tertiary disk filters, 

blowers for the AeroMod process, chemical storage and metering pumps, and potentially 

centrifuge dewatering. The building will also provide space for employees to store their 

personal items, restrooms and showers for employees. The existing laboratory at 

Harmony Grove would be shared with the WTWRF for the proposed project.  

The proposed WTWRF would be located on a 0.4-acre site adjacent to a proposed park site, with 

a common access driveway at the south end of the park site off Country Club Lane. A proposed 

storm water detention basin is located to the west, and an existing equestrian area is immediately 

to the south. A pre-design report would be prepared prior to the final engineering phase  



 

 Page 8 Valiano Sewer Study 
  December 2015 

Figure 3 shows a preliminary layout of the proposed WTWRF. The layout of the equalization 

basin and the AeroMod treatment process was developed through discussions with the 

manufacturer. According to AeroMod, the process layout is customized by facility, and therefore 

there is flexibility in sizing and locating the process tanks and equipment, especially on a tight or 

even irregular site. AeroMod indicated that the space allocated for their process is sufficient for 

the proposed WTWRF. Other processes, such as the filters, chlorine contact tanks, etc. were 

sized and laid out according to the design of facilities with similar capacity. If during the preliminary 

design phase of this project solids holding and hauling are determined to not be more cost 

efficient, than the solids process and handling facilities, the site has been laid out to have sufficient 

space for a solids processing facility. The layout shown on Figure 3 is conceptual, and serves to 

demonstrate that the tanks, buildings and equipment required for the proposed WTWRF can 

potentially fit within the allocated 0.4-acre site. The actual site layout will depend on system 

hydraulics, minimizing structural requirements for process tanks, and optimizing building space 

on site. 

The County, during the design phase for the Valiano WTRWF and upon acceptance by the County 

of the Harmony Grove WRP, may consider additional capital and operating savings in operating 

two small treatment plants in close proximity to one another including staffing, reliability, and final 

sizing of certain plant components. 

4. Harmony Grove SSA Sewer Alternative 

This section describes the merits of potentially expanding capacity of the County’s Harmony 

Grove SSA to include the project. Once the plant is built and operationally accepted by the County, 

should sewer generation rates be lower in Harmony Grove, there may be opportunities to accept 

flows from Valiano at the Harmony Grove WRP. This may require only minor design criteria 

modifications by the County to re-rate and/or re-operate the Harmony Grove “Aero-Mod”-style 

WRP. 

4.1 Conveyance to Harmony Grove WRP  

The Harmony Grove SSA alternative also assumes the on-site sewer collection system (see 

Figure 2) would be constructed by the Developer and maintained by the County, but instead of 

treating the wastewater at a new on-site WTWRF, the sewage will be pumped directly to the 

headworks of the Harmony Grove WRP, which is currently under construction. This alternative is 

depicted in Figure 4.  

Approximately 4,500 linear feet of 6-inch force main will be required to convey the sewage to the 

Harmony Grove WRP. The force main would be located in existing or proposed County streets, 

namely Country Club Lane. The Harmony Grove Village development is constructing 

improvements to Country Club Lane, including sections within Valiano. 



 

 Page 9 Valiano Sewer Study 
  December 2015 

A new sewer lift station would be located at the on-site Valiano plant site, referenced as LS 4 on 

Figure 4 and would be operated and maintained by the County. The lift station will be a duplex 

station with full redundancy of 400 gpm at 84 feet total dynamic head for each pump. The pumps 

are expected to be dry-pit submersible pumps controlled by wet well level. The discharge will be 

monitored with a flow meter. The lift station will have back-up emergency generator for power 

failures, have site security, and SCADA system. 

The County, during the design phase for Valiano and upon operational acceptance of the 

Harmony Grove WRP, may alternatively consider conveying sewer flows from Valiano via gravity 

through the Harmony Grove sewer system and the Harmony Grove Influent Sewer Pump Station 

should the Harmony Grove SSA’s residential sewer flows be much lower than anticipated.    

4.2 Modifications to Harmony Grove WRP 

The Harmony Grove WRP is currently under construction as an 180,000 gpd “Aero-Mod”-style 

WTWRF that will be owned and operated by the County to serve the Harmony Grove Village 

wastewater flows. As part of a comprehensive assessment of technically feasible wastewater 

disposal options, a review was performed of the current design to assess the possibilities 